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PO No. 32201611C611 INSPECTION CERTIFICATE
Factory 63, Jungbong-Daero, Dong-gu, Incheon, S. Korea
L/C No. EN 10204(20 TYPE 3.1
(2004) 3 Certificate No. 1H20161203231-1
Commodity | HOT ROLLED WIDE FLANGE BEAM Class certificate No.
Specification ASTM A572 G50/A992/CSA G40.21-13 SOWM(345WM) lssue date 2016-12-19
Chemical Compositi Tensile Test sopes Tenil)
e
. Quantity| weight A-Sempmscian i ptd | BEND ™V Notch ¢ | Remerks
Dimensions Length | Heat No. T e ] Mtioe (Impact Specimen
®cs) | kg) | c|sifmn[P]s [cu[ N mo[cr[a] v Nb]snlcen] | | Fared Pongstent av| 1 [ 2|3 ot
=100 * 1000 =100 x 1000 *100 N/mm2 % - - -
BXAX10 4000 FT| D 137674 72| 1303215 {15 |es|2s| 3 {28 9|2 3|32 |14]2]mn wm_m Mmm Www WWW
8X4X10 4000 FT | 137695 24| a3aal7 17|61 | 26| 4 |28 ol 23]z a3 www MWM WMW m.wm
BX4X10 4000 FT|D 137696 24| a3aa| 15 | 6| 65|31 | s |20 |t0] 21|33 |8]1s]| wmw 5t 150 | ot
14X8X43 4000 FT| E 193898 36| 28080l 18 [ 16|64 |24 |10 25| 8|1 13| 2 | 2103 o5t | 159
14X8X43 40.00 FT| E 193899 20| 1560018 |17 |es |21 |8 |25 8110|3133 wﬁ i | 5| g
14X8X53 4000 FT| E 193881 13| 12493| 18 | 15|96 |27 (3|30 9] 23|21 3]|1]4w wwm wmﬂ Wmm mﬁ
14x8x53 4000 FT| £ 193882 14| 1345af18 |18 | 96|24 |10 |25 8|1 10| 3]|1s|3]10]3 ot wmw sl 2
14XBX53 4000 FT| E 193883 1 91|18 |16 |07 |27 1325 a1 |12] 215|313 me me wm.m mwm
14X8X53 4000 FT | £ 193885 200 19220] 19 |17 | 97| 24| 5 |23| 8|1 {12| ala] 2|14 B wwﬂ wwm m.wm
14%8X53 4000 FT| £ 193886 8| 7es8|s | 14|97 |z2a| 7 {3291 1] 3]|1a] 2104 ww.“_ me ww.w m.wm
SUB TOTAL 232| 119,216 =====z NEXT ======
Note

(1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Nif15+Cu/15)
(2) Gauge length ; 200 mm

B) YR = Y.5/TS

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.

J. C. Ahn

General Manager of Q.A Team
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PO No. 32201611C611 INSPECTION CERTIFICATE Lessd
Factory 63, Jungbong-Daero, Dong-gu, Incheon, S. Korea
L/C No. EN1 4(2004) TYPE 3.1
0204(2004) Certificate No. IH20161203231-2
Commodity HOT ROLLED WIDE FLANGE BEAM Class certificate No.
Specification ASTM A572 G50/A992/CSA G40.21-13 SOWMB45WM) Issue date 2016-12-19
Chemical C tio Tensile Test o T
ensile
. Quantity| Weight o Chmpasiion e Te Rad | BEND ™5 o1 o Remarks
Dimensions Length | Heat No. o R e d (Impact Specimen
(PCS) ) | c[si|mn]P[s [cu]mi[mo][cr]Aal| v |nb]Sn]|CEn [ eruile | Yiuld | [Elonge ave| 1 | 2 | 3 et
x100 x 1000 x100 x 1000 =100 N/mm2 % - - -

24X7X55 4000 FT| E 193506 2 1996 15 (15 53|20 7 [25| 8| 2 |13| 4 [12]2]|15]2 Mwm www mww mww

24X7X55 4000 FT| E 194419 2 199 13 (15| 55|19 (1231|102 |14 4|12 1]13]28 Mwm www Wmm mwm

24X7X55 4000 FT| E 194421 3 2994|113 [ 14 53|24} 9 (30| 9| 2 (14| 3 |13[1]12]28 MWW wmw Wmm mﬁ

24755 40,00 FT | € 192422 17 16966) 13 (14|51 a5t j2a] 9|2 (5] 32)]n]2s b 5 | e

24X7X55 4000 FT| E 194425 10 9980| 14 [18|55(19) 6 (27| 8|2 |16|s |11 |1 ]1n]2 mmm www wwm mww

24X7X55 4000 FT| E 194426 10 oooftaf17| 1226 || o2 7] ala]1]|3] wmm wwm me m.wm

24XTX55 4000 FT| E 194432 1 998| 14 | 15|53 (2410|278 |2 |17 4131|142 Mww www mmw mww

TOTAL 277 164,126 sasssu N D=anean

Note
(1) Ceq: {CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/1 5+Cu/15)
(2) Gauge length : 200 mm
(3) YR = Y.5/TS
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE u.. m R L\.J
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.
General Manager of QA Team
Qrecode scaner App : "Qreal” 2017.01.31.15:15:43 2013039 HMS | 102(A)-3a  A4(210x297)



